4-3 |POWER TRAIN, CHASSIS GROUP (STEERING GEAR)

NO _ [PART NO PART NAME QT |SOURCE NOTE/COMMENTS  |CAST
1|M1110496221 STEERING WHEEL (320mm) (MOMO) 1 |BROWN & GEESON
2|200999 77 BOSS, STEERING WHEEL 1 |TOMITA
3|48340-95N BASE, GROMMET (FRP) 1 |RAWLSONS
4[48350-95N HOLDER, STEERING GEAR BOX 4 IMUSSETT ENG
5/49525-95N EXTENSION, TIE ROD 2 [MUSSETT ENG
6/40016-95N WASHER, TIE ROD 2 [MUSSETT ENG
7]35100-SS1-003 STEERING LOCK ASSY 1 [TOMITA/HONDA
8]53010-SS1-000 RACK END COMP SET 2 |TOMITA/HONDA
9]53040-SS1-003 STEERING GEAR BOX COMP 1 [TOMITA/HONDA

10{53201-SL4-003 ABSORBING PLATE GUIDE 2 |TOMITA/HONDA
11{53202-8S1-000 ABSORBING PLATE 2 |TOMITA/HONDA
12{53210-8S1-010 STEERING COLUMN (NEED TO MODIFY) 1 [TOMITA/HONDA
13[53216-SA7-000 STEERING COLUMN HOLDER B 1 [TOMITA/HONDA
14{53217-8S1-000 STEERING RETAINER COLLAR 1 [TOMITA/HONDA
15[53310-S51-003 STEERING SHAFT COMP 1 [TOMITA/HONDA
16{53323-SF4-003 STEERING JOINT B 1 [TOMITA/HONDA
17{53434-SD9-000 TIE ROD CLIP 2 |TOMITA/HONDA
18[53438-5S1-000 STEERING GEAR BOX BRKT 1 [TOMITA/HONDA
19{53449-SE0-000 BILLOWS BAND 2 |TOMITA/HONDA
20]53501-S51-000 STEERING GEAR BOS GROMMET 1 [TOMITA/HONDA
21]53535-SK7-000 TIE ROD STOPPER WASHER 2 [TOMITATHONDA
22153537-SA5-000 TIE ROD DUST SEAL 2 |TOMITA/HONDA
23]53540-SF4-004 TIE ROD END COMP 2 |TOMITA/HONDA
24190661-SK7-000 EXTERNAL CIRCLIP 2 |TOMITA/HONDA
25(B8/16 BOLT M8 X 1.25 L:16(CAP SCREW) 2 | INDFAST
26(B8/30 BOLT M8 X 1.25 L:30(CAP SCREW) 2 | INDFAST
27(B8/35 BOLT M8 X 1.25 L:35(CAP SCREW) 2 | INDFAST
28[B10/25 BOLT M10 X 1.5 L:25(CAP SCREW) 2 | INDFAST
29(B10/50 BOLT M10 X 1.5 L:50(CAP SCREW) 2 | INDFAST
30|NL10F LOCK NUT M10 X 1.25 2 [INDFAST
31|N12F NUT M12 X 1.25 4 |INDFAST
32|NL12F LOCK NUT M12 X 1.25 1 | INDFAST
33]|W8 WASHER M8 2 [INDFAST
ISSUE NO:-3 24TH FEBRUARY1997




4-3 |POWER TRAIN, CHASSIS GROUP (STEERING GEAR)
NO _ [PART NO PART NAME QT |SOURCE NOTE/COMMENTS  |CAST
34|W10 WASHER M10 4 |INDFAST
35]49530-95N STEERING LOCK STOP RH 1 |GRISTON
36]49531-95N STEERING LOCK STOP LH 1 |GRISTON
37(BB5/16S BOLT M5 X 0.8 L:16 (BUTTON HEAD) (§ 2 |INDFAST
38|W5 WASHER M5 3 [INDFAST
39|NL8 LOCK NUT M8 X 1.25 4 |INDFAST
40]WS8 SPRING WASHER M8 2 [INDFAST
41]FX536 COVER, STRG SHAFT 1 _|FIBRAX
[SSUE NO:-3 24TH FEBRUARY1997




